

TEST REPORT

Test Method: DIN 16165:2023-Annex A&B**Tests Results:**

Product Code	Product Name	Shade	Production Date	Classification Group DIN 16165:2023-Annex B	Classification Group DIN 16165:2023-Annex A
K95349180001VTE0	10X10 ROYALSTONE CREAM R10B NN nR	VA1	29.12.2023	R10	B
K95349680001VTE0	10X10 ROYALSTONE GREIGE R10B NN nR	VA1	02.01.2024	R10	B
K95349280001VTE0	10X10 ROYALSTONE L.GREY R10B NN nR	VA1	02.01.2024	R10	B
K95349380001VTE0	10X10 ROYALSTONE D.GREY R10B NN nR	VA1	02.01.2024	R10	B

These are the test results of the samples from the batch given here. The test results may vary tile to tile in same batch and/or change batch to batch.

ISO 13006 Group Bla (EN 14411 Group Bla) states that slipperiness (coefficient of friction) as declared by the manufacturer.

DIN 16165 Annex B Classification Groups:

R9 : 6° - 10°
R10: >10° - 19°
R11: >19° - 27°
R12: >27° - 35°
R13: >35°

DIN 16165 Annex A Classification Groups:

A : >12°
B : >18°
C : >24°

Prepared by: Murat NEBİ

Quality Control Executive

